REPLACEMENT

PARTS

GAS CONVECTION

jy— . OVENS
DGC5 ML-126614
- HGC5 ML-126615
HGC5D ML-126616
. . HGC5X ML-126618
h-_--__'"‘"-—-_
|‘““‘-——-—--._ : __ HGC5DX ML-126619
| |
I I 1=

A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 34608 Rev. C (January 2008)




DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

F-34608 Rev. C (January 2008) -2- © HOBART



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

11
13
15

17

19

21

23

25

TABLE OF CONTENTS

CONTROL PANELS

ELECTRICAL COMPONENT PANEL
ELECTRICAL COMPONENT PANEL
OVEN PANELS AND MOTOR
OVEN PANELS

CHAIN DOOR ASSEMBLY

(SIMULTANEOUSLY OPENING DOORS)
(PREVIOUS CONSTRUCTION)

CHAIN DOOR ASSEMBLY

(SIMULTANEOUSLY OPENING DOORS)
(CURRENT CONSTRUCTION)

DOOR ASSEMBLY

(INDEPENDENTLY OPENING DOORS)
(PREVIOUS CONSTRUCTION)

DOOR ASSEMBLY

(INDEPENDENTLY OPENING DOORS)
(CURRENT CONSTRUCTION)

GAS PIPING AND FLAME CHAMBER
(PREVIOUS CONSTRUCTION - ROBERT SHAW
USED BEFORE 3/15/05)

GAS PIPING AND FLAME CHAMBER
(CURRENT CONSTRUCTION - WHITE ROGERS
USED ON OR AFTER 3/15/05)

-3- F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

40-417

38-39

37

42 .
/ \?29 30
~<a g -
MASTERSW”Q 1
B @;///
% 31-32—_ |
_ 2-3
s ///4
O . . 33-34 %{A///
0 . 27-28— | |
H o
Ogq o
Ogq q
Ho
O
> |7 THRU 10
_
_ | 35
S| | | 11 THRU 17
~— 1 Jlon e 36
LT
\ 19 THRU 26
HGC5D HGC5/ DGC5
CONTROL PANELS

F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANELS
ILLUS. PART NO. NAME OF PART AMT.
PL-57938
1 00-340324-00008  SWICI .....eeuieeieiieieeesie ettt et e st et e st et e st e e neesaeen e e eeeR e e eeeRe e e aeeereeneenneeneeneenneetenneenean 1
2 00-354575-00002 Light Indicator (110-120V)....
3 00-354575-00001  Light INdIiCator (200-240 V.).....c..oieeieiieere ettt sttt e s s eesneeseesneeneeeneeneeanean 1
4 00-354575-00004  Light — INAICAION .....eoiiiiiiiiie ettt se ettt et b e ennees 1
5 (0L 0100 R o o o SR P 1
6 00-353613-00002 Temperature Control Board (ML-126614, ML-126615, & ML-126618).........ccccvevieveenivieeeneennnn 1
7 L0105 0100 R o o o SRR 1
8 00-411690-00003  Timer (120 V.) (60 HZ.) (5-HI.) c.eeiueeei ettt st 1
9 00-411690-00004  Timer (240 V.) (60 HZ.) (5-HI.) c.eeiueieieeee ettt et enee e 1
10 00-411690-00006  Timer (240 V.) (50 Hz.) (5-Hr)
11 (0L 0100 R o e o PSSP
12 00-411690-00001  Timer (120 V.) (60 Hz.) (1-Hr.) ...
13 00-411690-00002 Timer (240 V.) (60 Hz.) (1-Hr.)
14 00-411690-00003  Timer (120 V.) (60 Hz.) (5-Hr.)
15 00-411690-00004  Timer (240 V.) (60 Hz.) (5-Hr.) ...
16 00-411690-00005 Timer (240 V.) (50 Hz.) (1-Hr.) ...
17 00-411690-00006  Timer (240 V.) (50 HZ.) (5-HI.) cueeiueiiei oottt st 1
18 00-340324-00009  SWItCH (D.P.D.T.) c.etiueereeiueerierteeeeteee st e et ee et se et e e aesae et e sse e e steeneesseeneeneeeeeneensenneensenneeneenn 2
19 00-424132-00001 Overlay — Panel (ML-126614, ML-126615, & ML-126618) (1-Hr.) (Previous Construction)...... 1
20 00-424238-00001 Overlay — Panel (ML-126614, ML-126615, & ML-126618) (5-Hr.) (Previous Construction)...... 1
21 00-424210-00001 Overlay — Panel (ML-126614, ML-126615, & ML-126618) (1-Hr.) (Previous Construction)...... 1
22 00-424247-00001 Overlay — Panel (ML-126614, ML-126615, & ML-126618) (5-Hr.) (Previous Construction)...... 1
23 00-497282-00001 Overlay — Panel (ML-126614, ML-126615, & ML-126618) (1-Hr.) (Current Construction)........ 1
24 00-497286-00001 Overlay — Panel (ML-126614, ML-126615, & ML-126618) (5-Hr.) (Current Construction)........ 1
25 00-497287-00001 Overlay — Panel (ML-126614, ML-126615, & ML-126618) (1-Hr.) (CurrentConstruction)......... 1
26 00-497294-00001 Overlay — Panel (ML-126614, ML-126615, & ML-126618) (5-Hr.) (Current Construction)........ 1
27 SC-114-82 Mach. Screw 4-40 X 516 RA. HA. ...covooiiiee e 2
28 WS-028-20 AL 22 TS Y SRS 2
29 00-411499-00003  BUZZET (230 V.) -eueeiueeieiueesieetee et e et e st et e et st e seeeseesaeese e e ate e e e steeneeseeaneeneeseeneeneeaneeneenneeneean 1
30 00-411499-00004  BUZZET (115 V.) woeiiiuieieeeiesieetee ettt se ettt et e e s eeeae e e st e e e steemeesaeeneeneeseeneensenneeneenneeneean 1
31 00-424206-000G1 Panel — Control Weldment (Previous COnStruction) ............ccoocuieiiiiiienieiiecnee e 1
32 00-499596-000G1 Panel — Control Weldment (Current CONStrUCHON) .......ccueiiuiiiiiiniiiiieeiieeeeeee e 1
33 NS-044-05 NUEASSY. 6-32 HEX KEPS ... ..ottt 7
34 00-424846-00001 Controller (Watlow H734) .........oi ittt st eanees 1
35 00-354575-00004  Light — INAICAION .....coiiiiiiiiii ettt st sttt n e eanees 1
36 00-358628-00002  Switch — ROCKET (2-POSIION) .....e.veieieeieiieiie sttt e e e enee s 1
37 00-358628-00001 Switch — ROCKET (3-POSItION) .......viiiiiiiiiieiiiic ettt 1
38 00-424845-00001 Overlay — Control Panel (ML-126616 & ML-126619) (Previous Construction)..............ccccceeue.. 1
39 00-497288-00001 Overlay — Control Panel (ML-126616 & ML-126619) (Current Construction)..............ccceeeeeee. 1
40 00-424842-000G1 Panel — Control Assy. (Previous CONSLIUCHON) .........cceeiiiiiiiiiieiie ettt 1
41 00-499301-000G1 Panel — Control Assy. (ML-126616 & ML-126619) (Current Construction)...........ccccceecveeneennnen. 1
42 00-423918-00001  EISCIIONIC BEEPET .......eitiiiiiieiieett ettt ettt ettt ettt ettt nb e e b e e saeeennees 1
-5- F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

40— |

38-39— | |

/19 20
©eoer |
,—l /21 22

yim

O o

0

i\

HGCS5D

jn? L0000 000 o
% |

\

— 2

|29

/27

18

16-17 — |

HGC5 / DGC5
(W/O COOK & HOLD)

ELECTRICAL COMPONENT PANEL

T |

|

12

F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55190

©CoOoO~NOUOPAWN-=-

PART NO.

00-417934-000G1
SD-034-52
00-411500-00012
00-411500-00013
SD-032-07
00-423760-00001
SD-032-07
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
00-417856-00001
SD-032-07
00-417934-000G1
SD-034-52
00-416535-00006
00-416535-00007
SD-034-49
00-417934-000G1
SD-034-52
00-421758-000G1
00-421758-000G2
SD-032-07
SD-034-52
00-821875-00002
SD-034-52
00-821875-00002
SD-032-07
00-423760-00001
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
SD-034-52
00-417934-000G1
SD-032-07
00-417856-00001
00-416535-00006
00-416535-00007
SD-034-49
00-353589-00001
00-920883-00003
00-423813-00003

ELECTRICAL COMPONENT PANEL

NAME OF PART AMT.

BIOCK ASSY. — POICEIAIN. .....ceiiiiiiiiei ettt s
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...
Transformer (120 V.) (24 V. Output).......cccccvevveiienreennnn
Transformer (208-240 V.) (24 V. Output) ......cccevvieieerneenne.
Self-Tapping Screw 10-24 x '/ Hex Washer Hd., Type TT ....
Bracket — Ignition Module ...........ccoccieiiiiiiiiic e
Self-Tapping Screw 10-24 x '/ Hex Washer Hd., Type TT.
Control — Spark Ignition ...........coceeiiiiiiiiicieeeen
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...
Nut Assy. 8-32 Hex KEPS.........cccooiiiiiiieiecieee
Bushing — Electrical (Snap) ............
Lug — Grounding (With Set Screw) .........ccccoceveiiiiiinieennen.
Self-Tapping Screw 10-24 x '/ Hex Washer Hd., Type TT.
Block Assy. — Porcelain..........cccoveeiiieiniieeiiiec e
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...
Relay — Heating (120 V.)....cocveeiiiiiieieeeee e
Relay — Heating (200-240 V.)......ccccueiiiiiieiiieie e
Self-Tapping Screw 8-32 x '/2 Hex Washer Hd., Type T .
Block Assy. — Porcelain...........ccccooveieeiiiiieiiiceee e
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...
Transformer (120 V.) (24 V. Output)........coceevveiienreeennn.
Transformer (208-240 V.) (24 V. Output) ......cccevvieieernennne.
Self-Tapping Screw 10-24 x '/ Hex Washer Hd., Type TT ....
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.......
Relay — Solid-State (50 AMP.) ...cocoveeiiiiiienieeiie e
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...
Relay — Solid-State (50 AMP.) ...coooeeiiieiiieiieiieeee e
Self-Tapping Screw 10-24 x '/ Hex Washer Hd., Type TT.
Bracket — Ignition Module ..
Control — Spark Ignition ..........ccocveiiiiiiiicieeeeen
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...
Nut Assy. 8-32 Hex KEPS.....
Bushing — Electrical (Snap) .......cccccoerviriieiiiiic e
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...
Block Assy. — Porcelain...........ccoveivieeiiiiiecniec e
Self-Tapping Screw 10-24 x '/ Hex Washer Hd., Type TT.
Lug — Grounding (With Set SCrew) ..........cccoceveviiiiieieennen.
Relay — Heating (120 V.).......
Relay — Heating (200-240 V.)......cccooeiiiiiieiiieie e
Self-Tapping Screw 8-32 x '/2 Hex Washer Hd., Type T .
Probe Temperature (SST) (ML-126615)...
Probe Temperature (ML-126616).......... .
Wire — Ignition (HIgh VOIAGE) .......eeiueiiiieiie ettt

N NNV U LI S N I N NN NN N SN SNININ

F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

@/

]

A E
N

@

F e
)
\

—r

1011

30 oL
29 — PR
\
28— —
= 14
[ —
O = 15-16
[ | I
p— |
/17
| |
18-19
P
= |
O |ICe—— 20

2324 — |

HGC5/ DGC5
(W/COOK & HOLD)

ELECTRICAL COMPONENT PANEL

>

F-34608 Rev. C (January 2008) -8-



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55191

O©CoO~NOOUOPAWN =

PART NO.

00-417934-000G1
SD-034-52
00-421758-000G1
00-421758-000G2
SD-032-07
SD-034-52
00-411497-000A1
00-411497-000A2
SD-034-52
00-411497-000A1
00-411497-000A2
SD-032-07
00-423760-00001
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
00-416535-00006
00-416535-00007
SD-034-49
SD-032-07
00-417856-00001
00-417934-000G1
SD-034-52
SD-034-49
00-416535-00006
00-416535-00007
00-424832-00001
00-413764-00001
SD-032-07
SC-114-83
00-353589-00001

ELECTRICAL COMPONENT PANEL

NAME OF PART AMT.
BIOCK ASSY. — POFCEIAIN. ......eiiiiiiii ittt re e 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYpe T......ccccooiiiiiiiiieiiiiee e 1
Transformer (120 V.) (24 V. OULIPUL).......eiimiiiiieiieeie ettt e 1
Transformer (208-240 V.) (24 V. OULPUL) ..coiviiiiiiiiieiee et 1

Self-Tapping Screw 10-24 x /> Hex Washer Hd., TYPe TT ....ccoirieiirieierieie e 2

Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYpe T......ccccooiiiiiiiiiniiieiie e 2
Relay (1-P0I€) (120 V.) .ottt ettt bttt e seae e 1
Relay (1-P0I€) (200 V.) ..ttt ettt bttt 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYPe T......ccccooiiiiiiiiieiiieie e 2
Relay (1-P0I€) (120 V.) ittt ettt ettt e et e e 1
Relay (1-P0I€) (200 V.) ..ttt ettt ettt 1
Self-Tapping Screw 10-24 x /> Hex Washer Hd., TYPe TT .....cooerieririeieniee e 2
Bracket — IgNition MOGUIE ..........cooiiiiiiiiie e 1
Control — SPArk IGNItION ......co.uiiii et 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYpe T......ccccooiiiiiiiiieiiiie e 2
NUEASSY. 8-32 HEX KEPS ... .ottt ettt 2
Bushing — EIECECAl (SNAP) ....ccueiiiieiieiieeiee ettt 1
Relay — Heating (120 V.) (ML-126614)

Relay — Heating (200-240 V.) (ML=126614) .......coiiiiiiiiieeieeiee sttt 1
Self-Tapping Screw 8-32 x /2 Hex Washer Hd., TYPe T .......coiiiiiiiiiieiiiiee e 2
Self-Tapping Screw 10-24 x /> Hex Washer Hd., TYPe TT ....ccovirieiiiieieriee e 1

Lug — Grounding (With SEt SCIeW) .......ccuiiiiiiiiie it 1
BIOCK ASSY. — POFCEIAIN. ......eeiiiiiii ittt e e 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYPe T......ccccooiiiiiiiiiniicie e 1

Self-Tapping Screw 8-32 x /2 Hex Washer Hd., TYPe T ......coiiiiiiiiiiieiiiie e 2
Relay — Heating (120 V. ). .co ettt st 1
Relay — Heating (200-240 V.).....cooii ittt ettt ettt nneesine e 1
Bracket — MOUNTING ........ooiiiiiii ettt nre e e 1

TREIMOSTAL. ...t e e e e e ettt e e e e e s e e e e e e et et e e e e e e e nnrreeaeeeeannes 1
Self-Tapping Screw 10-24 x /> Hex Washer Hd., TYPe TT ....ccoirieiiiieieneie e 2
Mach. Screw 6-32 X '/a Pan Ha..........c..ooiiiiiiiicce et 2

Probe Temperature (SST) (ML-126615) .......cciuiiiuiiiiieiie ettt 1

-9- F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

1THRU 4

20-21 —

OVEN PANELS AND MOTOR

F-34608 Rev. C (January 2008) -10 -



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

OVEN PANELS AND MOTOR

ILLUS. PART NO. NAME OF PART AMT.
PL-57935
1 FE-006-05 LOCK INUE 1/2 1.ttt et et et e st e e tesmeenaeeneeneesneeneennens 1
2 00-414540-00B35  CoNdUIt 3/8 X 35 IN. G- weueeiiitieieieeieseeese ettt sttt este e e eeemeeneeeneeneeaneeneanean 1
3 00-342285-00001 BUSHING — PIASTIC ....c..eiitiiiiii ettt ettt e b e ennees 2
4 FE-002-03 Connector — Conduit 3/ TS Straight.........cccvrieiiiieeiieese e 1
5 00-358516-00001  Motor '/2 Hp. (2-Speed) (115 V., 50/60 HzZ., 1 Ph.)..iiiiieeeereee e 1
6 00-358516-00002 Motor '/2 Hp. (2-Speed) (208-240 V., 50/60 Hz., 1 Ph.) ...ooiiiiiieieeeecee e 1
7 WS-029-46
8 NS-046-86
9 00-358723-00001
10 00-411136-00004
11 00-415780-00003  Wheel — BIOWET (B0 HZ.) ... .ccueeieieeieieeerie ettt see e nee e eesneeneean 1
12 00-415780-00005 Wheel — Blower (50 Hz.)............
13 00-424840-00002 Panel — Back (SST) (Optional) ..
14 00-424153-000G1  Panel ASSY. — BACK .....coiueiiiiiiiiiiee et ettt
15 00-423289-000G1T  MOLOr IMOUNL.......eeiieiiiieeeiiee et e et e et e e sttt e e e e s see e e s saeeeeasaaeeesaeeesnneeeeanneaesnseeeeanseeeennneeeansenenn
16 00-411289-00004 Spacer — Fan Housing
17 SC-120-15 Mach. Screw "/4-20 X 4 RA. HA...o.oooiiee e 4
18 00-346358-00002 Plate Assy. (INClS. High LiMit)........cooeiiiiiiiii e 1
19 00-405016-00001 Cord — Electric SUPPIY (120 V. ONIY) .ouviiiiiiiiiiiie ittt 1
20 00-424140-00002 Panel — Outer (RH) (SST) (ML-126614, ML-126615, & ML-126616) ........cccvevvreerrriererreeens 1
21 00-424228-00002 Panel — Outer (RH) (SST) (ML-126618 & ML-126619) .......erieierieeeereeee e 1
22 00-417856-00001 Lug — Grounding (With St SCreW) ........coiuiiiiiiiiiieie e 1
23 00-342766-00001 Lamp — Oven (40 Watts) (240 V.) (Previous Construction)...........ccccccueveviieeeriieesniiee e 1
24 00-357036-00001 Lamp — Oven (40 Watts) (120-130 V.) (Current Construction)...........cccceecveeercieesneiresiiee e 1
25 00-342766-00002 Light Bulb — Oven (40 Watts) (240 V.) (Previous Construction)..........cccccevcveeniiniiinicniecneecnen. 1
26 00-357036-00002 Lamp — Oven (40 Watts) (250 V.) (Current CoNStruCtion)...........ccceeevverercieeenciiiesneieeesiee e 1
27 00-423832-00001 Cover — Light (Previous CONSIIUCHION)........ccuiiiiiiiiieiie e 2
28 00-428595-00001 Cover — Light (Current CONSIIUCLION) ........uuieeiieieeiiieeeriie e e e e tee e s e e naeeeeeeee s 1
29 00-357036-00003  LENS — LAMIP ..utiiiieiiteeitee ettt ettt et et b et nae e et eee e e nae e et e e b e e b e e naneenneen 1
30 00-357036-00001 Oven Lamp (40 Watts) (120-130 V.) coeirmieiiiiereeieeeeteee ettt 2
31 00-357036-00002 Oven Lamp (40 WattS) (250 V.) ..eeeeerieieriieie ettt ee e eenee e eneesneeneean 2
32 00-411265-00011 Rack Assy. (ML-126614, ML-126615, & ML-126616)..........cccvrreerereerreeeneeeeneseenie e AR
33 00-411265-00010 Rack Assy. (ML-126618 & ML-126619) .........cccccerunen. AR
34 00-425324-00001 Bracket — DOOr SWItCH .......coiuiiiiieiie s ee s e e e s e e e st e e e sne e e e snaeeeenneeens 1
35 00-411496-000F1  SWItCN — IMICIO ....eeeeeeeceeeie ettt ettt e st e e te e e et et en e saeeneeneenneeneenneeneean 1
36 SD-034-47 Self-Tapping Screw 6-32 x 1 Hex Washer Hd., TYPE T......oveiiiiieiiiie e 2
37 SC-113-65 Cap Screw 51618 X 11/a HeX H....o.eoiiee e 4
38 WS-029-46 L= 1] 1= SRR 4
39 FE-002-52 Connector — Conduit 3/s TS (90 DEG.) .euveurrueerierieeiesieee sttt ee e ee e eneeneen 1
00-427617-00001 Flue — Deflector
00-413627-000G1  Tube — SNOrKel ASSEMDIY ........oiiiiiiiiiiiie ittt 1
00-402558-00004  ClP = BUID ....eeeeieeeee ettt e e e te et teeae e s e eeeneeneeeneetenneennenn 2
-11- F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

12-13

THRU 17 \A//\/‘W\ é‘:::ii’;}:‘;};;‘}:ii:\‘\\ //":/:,//’: \‘:1\/ 3 33'3

26-27-28

PREVIOUS
\ CONSTRUCTION

.. SONSTRUCTION -

OVEN PANELS

F-34608 Rev. C (January 2008) -12-



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

OVEN PANELS

ILLUS. PART NO. NAME OF PART AMT.
PL-57939
1 00-424141-00002 Top (SST) (ML-126614, ML-126615, & ML-126616) .......cccveviriiiireerieeie e 1
2 00-424229-00002 Top (SST) (ML-126618 & ML-126619) ....cueeiuiiueiiiiiieiiiieeiesieeresie ettt 1
3 00-421799-00001  TOP — FFONE.....cuiiiieete ettt bbbttt b e e bt et e e naeenne s 1
4 00-353484-00001 Plate — Retainer
5 SC-053-41 Mach. Screw "/4-20 X /2 TrUSS Hd. (SST)....iiueiiiriiiiiitieeeseee et 4
6 NS-038-08 LOCK NUE 1/4-20 X T HEX .ttt 4
7 00-347080-00002 Bearing — Door Shaft
8 00-353482-00001  SPECET ....euviutieuritieueeite ettt ettt e b bttt e e bt eae e eb e e et e s et ehe e b e b e e bt bt be bt s e e bt e e et et et nar e s
9 00-353483-00001 Plate — Upper DOOI BEAIMNNG. .....cccuuiiiiiieieiiiee ettt ettt ettt e st e e aane e e ebbee e ebneeesaeneas 2
10 00-424142-00002 Panel — Outer (SST) (LH) (ML-126614, ML-126615, & ML-126616) (Previous Construction).. 1
11 00-424230-00002 Panel — Outer (SST) (LH) (ML-126618 & ML-126619) (Previous Construction) ...................... 1
12 00-499302-00001  Side — Left Body (ML-126614, ML-126615, & ML-126616) (Current Construction) .................. 1
13 00-499303-00001  Side — Left Body (ML-126618 & ML-126619) (Current Construction)
14 00-428104-00001 Rack — Guide (LH) (ML-126614, ML-126615, & ML-126616) (Current Construction) .............. 1
15 00-428104-00002 Rack — Guide (RH) (ML-126614, ML-126615, & ML-126616) (Current Construction) .............. 1
16 00-428104-00003 Rack — Guide (LH) (ML-126618 & ML-126619) (Current Construction) .
17 00-428104-00004 Rack — Guide (RH) (ML-126618 & ML-126619) (Current Construction)
18 00-423842-000G1 Seal — Vertical Door (Set) (LH & RH).......ooiiiiiiieiiee e 1
19 00-357919-00001  Kit — Door Seal (Incls. Items 18 & 30)
20 00-342141-00001 Rack — Support (LH) (ML-126614, ML-126615, & ML-126616) (Previous Construction).......... 1
21 00-342141-00002 Rack — Support (RH) (ML-126614, ML-126615, & ML-126616) (Previous Construction) ......... 1
22 00-424833-00001 Rack — Support (LH) (ML-126618 & ML-126619) (Previous Construction)
23 00-424833-00002 Rack — Support (RH) (ML-126618 & ML-126619) (Previous Construction)
24 00-423766-000G1 Trim — Bottom W/Access Door Assy. (Previous Construction).............ccoeceeeeniieeiniieesiiee e
25 00-499261-00002 Trim — Bottom W/O Access Door Assy. (Current Construction).
26 00-423758-00001 Door — Access Trim (Previous ConstruCtion) ..........c.cooiiiiiiiie e
27 00-499297-00001 Door — Lower Access Trim (Current CONSIrUCHON) ..........eiiiiiiiiiiiie e
28 00-425199-00001 Fastener — Nylon Push-In
29 00-424865-00001  COVEE — THIM ..eutiutiiuieteeieete st ettt ettt eae e e e et e e e bt e b e e b e e b e ekt e s e ebeerees e e bt es s enbeneeetenaeennenn
30 00-357507-00001  Seal — HOMZONAI DOOT.........cccuiiiiiiiieiiie st
31 SC-115-51 Mach. Screw 10-32 x /2 Phil. Truss Hd. ...
32 00-423848-00001  SHiM — DOOT SHKE.......ueiueiitieiiiiteeie ettt ettt b et
33 NS-038-03 LOCK NUE = SP 10-32......e ettt ettt ettt
34 00-497585-00001 Plate — Strike
35 00-499278-00001  GUAIA — PrODE ......ouiiiiiiiieiiitee ettt b ettt e bttt e et naeenne s 1
36 SD-032-07 Self-Tapping Screw 10-24 x /> Hex Washer Hd., Type TT ......ccoiiiiieiiiiieeiie e 2
-13 - F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

1THRU 3

/ 7 THRU 10 131
- % ,/
15 THRU 18
\I \
2) & =
| / 11-12 i s
)
o
/
N

CHAIN DOOR ASSEMBLY
(SIMULTANEOUSLY OPENING DOORS) (PREVIOUS CONSTRUCTION)

F-34608 Rev. C (January 2008) -14 -



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-57936

O©COoO~NOOOPAWN =

WWWWWNNNNNNMNNNNN=S 2 A aaaaa
APON_20CO0OONOOOPRPWON_20O0OONOOPAWN-=_O0O

CHAIN DOOR ASSEMBLY

(SIMULTANEOUSLY OPENING DOORS) (PREVIOUS CONSTRUCTION)

PART NO.

00-356562-00001
00-421923-000G1
SC-113-98
SC-041-01
WL-019-18
00-356550-00001
00-421913-00002
00-421913-00003
00-421913-00001
00-421913-00004
00-421904-000G2
00-421905-000G1
00-424163-00001
SD-034-52
00-424730-00001
00-424730-00002
00-424731-00001
00-424731-00002
SD-034-62
00-358534-00001
SD-034-22
00-358532-00001
00-358533-00003
00-343143-00002
00-347080-00002
00-343608-00002
00-352667-00001
PS-004-11
00-342166-00001
SC-047-28
00-347080-00002
SC-022-40
SC-113-90
00-357846-00001

NAME OF PART

HANAIE — D00 ...ttt e re e
Grip — St
Mach. Screw 10-24 x '/ Hex Washer Hd. ...
Cap Screw "/4-20 x %4 Hex Hd. (SST)..........
Lockwasher '/a Light..........ccccoviennnns
Latch — Friction ..o
Panel — Outer Door (RH) (W/O Window)..
Panel — Outer Door (LH) (W/Window)......
Panel — Outer Door (RH) (W/Window)......
Panel — Outer Door (RH) (W/O Window)..
Frame Assy. — Door (LH) .......cccevviiieninen.
Frame Assy. — Door (RH)...
Lever — Door SWItCh ..o

Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T....
Door Assy. (LH) (W/WINdOW) .......coceeeiiiiieiiieeeieee s

Door Assy. (LH) (W/O Window) ...
Door Assy. (RH) (W/Window).......
Door Assy. (RH) (W/O WiNdOW)........ccoocueeaiiiiiiiiiaeiiieeee
Self-Tapping Screw 10-32 x /2 Hex Washer Hd., Type T ...
WINAOW ASSY......eiiiiiiiieeiieee et
Self-Tapping Screw 10-16 X %/s Phil. Truss Hd., Type AB ...
Panel — Inner Door (W/WiNdOW) ........cccceeeeiiieiniiieneniieeens
Panel — Inner Door (W/O Window) .
Washer........ccoooiiiiiiiiiiiceees
Bearing — Door Shaft................
Door Chain & Turnbuckle Assy. ...
Cable — Door Stop .......cceevueeeennes
Spirol Pin 3/16 x 1'/4 Heavy ..
Sprocket — Door Shaft ..........ccoceveiiinenes
Set Screw /4-28 x 3/s Hex Hdls., Cup Pt. ..
Bearing — Door Shaft .........ccccoviiiiiennns
Mach. Screw '/s-20 x 3/4 Phil. Flat Hd..
Mach. Screw '/s-20 x 3/4 Hex Hd. .... .
Channel — Door Sill Weldment..............cooiiiii e

E N ANNNNANNMNNAO A @ MaaaasaaaaaasassaLanrphwan

-15-

AMT.

F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

- i
13-14
| Q/ 7 THRU 10

15 THRU 18

CHAIN DOOR ASSEMBLY
(SIMULTANEOUSLY OPENING DOORS) (CURRENT CONSTRUCTION)

F-34608 Rev. C (January 2008) -16 -



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-58628

©CoO~NOOAARWN -

CHAIN DOOR ASSEMBLY

(SIMULTANEOUSLY OPENING DOORS) (CURRENT CONSTRUCTION)

PART NO.

00-356562-00001
00-421923-000G1
SC-113-98
SC-041-01
WL-019-18
00-356550-00001
00-421913-00002
00-421913-00003
00-421913-00001
00-421913-00004
00-421904-000G2
00-421905-000G1
00-424163-00001
SD-034-52
00-499289-000G1
00-499289-000G2
00-499290-000G1
00-499290-000G2
SD-034-62
00-358534-00001
SD-034-22
00-358532-00001
00-358533-00003
00-343143-00002
00-347080-00002
00-343608-00002
00-352667-00001
PS-004-11
00-342166-00001
SC-047-28
00-347080-00002
SC-022-40
SC-113-90
00-499300-000G1

NAME OF PART AMT.
HANAIE — DIOOT ...ttt ettt ettt ettt ae et e sb e e bt saneeree e 1
GFIP = Sttt ettt 1
Mach. Screw 10-24 x /2 Hex Washer Hd. ..o 3
Cap Screw 4-20 X 3/a HEX Hd. (SST) ...iiuieiieeiie ettt 4
LOCKWAShEr 14 LIGNt........oee ettt 4
LatCh — FRICHON ...t 1
Panel — Outer Door (RH) (W/O Window)....
Panel — Outer Door (LH) (W/WINAOW) ......coiuiiiiieiiieiteie ettt
Panel — Outer Door (RH) (W/WINAOW).......ccuuiiiiiiiiiiieie ettt
Panel — Outer Door (RH) (W/O Window)....
Frame Assy. — Door (LH) .......cccceeniiiiinenenn.
Frame Assy. — DOOT (RH)......ooiiiiii i e
Lever — DOOT SWICR ..ottt 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...
Door AsSY. (LH) (W/WINAOW) ......ciiriiiiiiiieie ettt
Door Assy. (LH) (W/O WINAOW) ......ciiiiiiiieiiie ettt sttt 1
Door Assy. (RH) (W/WINAOW)........ooiiiiiiiiie ittt ettt 1

Door Assy. (RH) (W/O WINAOW).......cooueiiiieiiiieiie ittt sttt sttt 1
Self-Tapping Screw 10-32 x /2 Hex Washer Hd., TYPe T ......ooiiiiiiiiieieeeeeeeee e 4
WWINAOW ASSY. ...ttt ettt h ettt ettt e et e e s ae e et ee et e sae e et e e nee e e b e e naeeeaneen 1
Self-Tapping Screw 10-16 X /s Phil. Truss Hd., TYpe AB .......cciiiiiiiieiieeeeeeeee e 9
Panel — Inner Door (W/WINAOW) .......cc.uiiiiiiieiie ittt ettt 1
Panel — Inner Door (W/O WINAOW) .......couiiiiiiiieiee ettt 1
WWESIET ...ttt b ettt ettt ettt s 2

Bearing — Door Shaft ..........ooii e 2
Door Chain & TUMNDUCKIE ASSY. ... ...ttt et et e e e e e e e neeeeeneen 2
(0= o] (STl B To o] S (o] o T ST U RO URPTOPRN 1

SPIrol Pin 3/16 X 114 HEAVY ...t 2
SProcket — DOOK Saft ...ttt e e et e e e et e e aneeeene 2
Set Screw /s-28 x 3/ Hex Hdls., CUP Pt. ..o 2
Bearing — Door Shaft ..........ooiiii e 2

Mach. Screw '/4=20 X 3/a Phil. Flat Hd..........c..oooiiee e 4
Mach. Screw /a=20 X 3/a HEX HU. . ..ooiieeeeeee e 2
Channel — Bottom DOOE Sill .........coooiuiiiiieee et e e e eareees 1

-17 -

F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

~—15THRU 18

DOOR ASSEMBLY
(INDEPENDENTLY OPENING DOORS) (PREVIOUS CONSTRUCTION)

F-34608 Rev. C (January 2008) -18 -



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-57937

©CoO~NOOAADWN -

PART NO.

00-357929-00001
SC-041-01
WL-019-37
00-421923-000G1
SC-113-98
00-423847-00001

DOOR ASSEMBLY
(INDEPENDENTLY OPENING DOORS) (PREVIOUS CONSTRUCTION)
NAME OF PART AMT.

HaNAIE ASSY. — DIOOT ...ttt ettt ettt e e s ere e 1
Cap Screw 4-20 X 3/a HEX Hd. (SST) ...iiiiieiiieiie ettt 2
LOCKWASNET /2 INTEINAN ......oeeiieeieiee et et e e eaeeeeaes 2
Grip — Set

Mach. Screw 10-24 x "2 Hex Washer Hd. ............c.oooiiiiiiiie e 3
] (1 I B Lo o T RR OO PURRION 1
Self-Tapping Screw 10-16 X /s Phil. Truss Hd., TYPe AB .......cciiiiiiiieiieeceeeeee e 2

SD-034-22
WL-019-35
00-358600-00001
00-358600-00002
00-421905-000G1
00-421904-000G2
00-424163-00001
SD-034-52
00-358529-00005
00-358529-00006
00-358530-00003
00-358530-00004
SD-034-62
00-358534-00001
00-350543-00006
00-358532-00001
00-358533-00003
00-357837
SD-034-22
PS-004-11
00-343143-00002
00-347080-00002
00-424158-00001
SC-113-90
SC-022-40
00-357846-00001

Lockwasher #10 INtEINAL............oii et e e et e et e e e e e e saneeeannee 2
Panel — Outer Door (RH) (W/WINAOW).......ccuiiiiiiiiiiieiee ettt 1
Panel — Outer Door (RH) (W/O WINAOW) .......coiiiiieeiiiee et e e e 1

Frame Assy. — DOOT (RH)......ooiiiiiiiii ettt 1
Frame AsSY. — DOOT (LH) ...ttt e 1
Lever — DOOr SWICR ......oiiiiiii it 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cccooviiiiiiiiiiieneeee e 1

Door AsSY. (LH) (W/WINAOW) ......coiuiiiiiiiiieiie ettt 1
Door Assy. (LH) (W/O WINAOW) ......coiiiiiiieiie ettt ettt 1
Door Assy. (RH) (W/WINAOW)........ooiiiiiiiiieiie ettt ettt ettt 1
Door Assy. (RH) (W/O WINAOW)........ccuiiiiiiiieiiie ittt ettt 1
Self-Tapping Screw 10-32 x /2 Hex Washer Hd., TYPe T ......cooiiiiiiiiiieieeeeeeeeee e 4
WWINAOW ASSY. ..ttt ettt h ettt ettt e et nae e st e e et e sae e st e e sen e e b e e naneenees 1
Mach. Screw 10-32 X /2 Phil. Pan Hd.........coooiiiiiee e 8
Panel — Inner Door (W/WINAOW) .......cc.uiiiiiiieiiie ittt 1
Panel — Inner Door (W/O WINAOW) .......couiiiiiiiieiii ettt ettt e 1
Sl — DOOT ENA ... 1
Self-Tapping Screw 10-16 X /s Phil. Truss Hd., TYPE AB .......cciiiiiiiieiieeceeeeeee e 3
SPIrol Pin 3/16 X 14 HEAVY ...t 1
WWBSIET ... ettt ettt ettt et n
Bearing — Door Shaft ....

[ oTe] g (o] « TP SO PP U RS UP TR PRTURPOPPN
Mach. Screw "/a-20 X 3/a HEX HU. ......oiuiiiiiiieee e 2
Mach. Screw '/s-20 x 3/ Phil. Flat Hd...

Channel — Door Sill WeldmMENt..............ooiiiiiii et

-19- F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

{///@@3‘

=16 THRU 19

A

[l
o\

A

v

DOOR ASSEMBLY
(INDEPENDENTLY OPENING DOORS) (CURRENT CONSTRUCTION)

F-34608 Rev. C (January 2008) -20-



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-58627

©CoONOOOR~WN-=-

WWWWWWNNNDNNNNNNDN=2 2 a2
AR WON_LOO0OONOOORWON_,LODOCONOOODAWN-~O0O

PART NO.

00-357929-00001
SC-041-01
WL-019-37
00-421923-00001
SC-113-98
00-497586-00001
WL-019-35
SC-117-73
SD-034-22
00-358600-00001
00-358600-00002
00-424163-00001
SD-034-52
00-421905-000G1

DOOR ASSEMBLY
(INDEPENDENTLY OPENING DOORS) (CURRENT CONSTRUCTION)
NAME OF PART AMT.

HANAIE ASSY. — DIOOK ...ttt ettt et e e s ab e e e ab e e eanb e e e eane e e enneeeenneas 1
Cap Screw /420 X 3/4 HeX Hd. (SST).....uiuiiiiieiriiieiesie e 2
Lockwasher '/a INTEINEL ...........oiiiiii ettt bee e 2
Grip — Set

Mach. Screw 10-24 x /2 Hex Washer Hd. .........oooiiiiiiiie e 3
LatCh — DOOK ROIIET ...ttt ettt ettt e e e eaae e e e bbe e e enneas 1
Lockwasher #10 Internal
Mach. Screw 10-32 x ®/s Phil. Truss Hd. (SST)...c.coiiiuiriiiiiiiiereseesesee e 2
Self-Tapping Screw 10-16 X %/ Phil. Truss Hd., TYPe AB ......ccceiiiiiiiiiiieiie e 2
Panel — Outer Door (RH) (W/Window)
Panel — Outer Door (RH) (W/O WINAOW) .......ccoiiiiiiiie it 1
LeVer — DOOF SWIC ....coiiiii ettt e e e e e neeas
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T....
Frame ASSY. — DOOI (RH)....coouiiiiiiiie ettt a e e

00-421904-000G2
00-499285-000G1
00-499285-000G2
00-499286-000G1
00-499286-000G2
SD-034-62
00-358534-00001
SD-034-22
00-358532-00001
00-358533-00003
PS-004-11
00-343143-00002
00-347080-00002
00-357837-00001
SC-113-78
00-499263-00001
SC-113-90
SC-022-40
00-499300-000G1
SD-034-22
00-499264-00001

Frame ASSY. — DOOT (LH) ...eeeiiiiieee ettt e
Door Assy. (LH) (W/Window)
Door Assy. (LH) (W/O Window)
Door Assy. (RH) (W/WINAOW).....ccoiueiieiiiiie ettt ettt e e s e e e
Door Assy. (RH) (W/O Window)
Self-Tapping Screw 10-32 x /> Hex Washer Hd., Type T
WVINAOW ASSY. ...ttt ettt ettt ettt e ekt e ettt e et bt e e st b e e e eae e e e e kb e e e eabb e e e eabaeeanbeeeanbeeesnnreeeaneeeaas
Self-Tapping Screw 10-16 X /s Phil. Truss Hd., Type AB
Panel — Inner DOor (W/WINAOW) ......ccoiiiiiiiiee ittt ettt a e e
Panel — Inner DOOr (W/O WINAOW) ........uiiiiiie ittt s e e
Spirol Pin %16 x 1'/4 Heavy
WVASKIET ... et bbbt et
Bearing — DOOr Shaft ....... ..o e
Seal — Door End
Cap Screw /a-20 X 3/a HEX Ha......oiiiiiie et
[ o To] RS (o] o PP PRT PP
Mach. Screw '/s-20 x 3/s Hex Hd. ........
Mach. Screw /4-20 X 3/a Phil. Flat Hd. ........c.ooiiiiiiiiceee e
Channel — Bottom DOOr Sill .........cooiiiiiiiiii e
Self-Tapping Screw 10-16 X /s Phil. Truss Hd., Type AB
Plate — Latch CUtOUL ..o

-21- F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

GAS PIPING AND FLAME CHAMBER
(PREVIOUS CONSTRUCTION - ROBERT SHAW USED BEFORE 3/15/05)

F-34608 Rev. C (January 2008) -22-



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55189

O©CoONOAPDWN -

GAS PIPING AND FLAME CHAMBER

(PREVIOUS CONSTRUCTION - ROBERT SHAW USED BEFORE 3/15/05)

PART NO.

00-423819-00003
00-423828-00001
00-425433-00001
00-424940-00001
00-424940-00002
SD-034-52

00-423820-00001
FP-013-17

SC-113-80

00-424728-00001
00-410841-00018
00-410841-00019
SC-117-60

00-423828-00002
00-424138-00001
SC-113-80

00-010901-00030
00-010901-00032
00-010901-00034
00-010901-00035
00-010901-00036
00-010901-00037
00-010901-00048
00-010901-00049
00-010901-00050
00-010901-00051
00-417879-00001
SD-034-49

00-424194-00001
00-424135-000G1
00-424195-000G1

NAME OF PART AMT.
Pipe — Weldment Gas INIEL..........cociii it e e e e ee e e e e s enreeeannes 1
Tube — Flex (30 In.)..............
L= T TR O 1o TSRS 1
Fan — COOlING (120 V.) .ttt b ettt ettt ettt e b e e saneetee e 1
Fan — Cooling (230 V.) ..ccceeiiiiiieiieeiee e
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYPe T......ccccooiiiiiiiiieiieiiee e
Deflector — Air (ML-126614, ML-126615, & ML-126616)
Elbow — Street /2 X 90 DEJ....cvvvvvveieeriieereee e
Cap Screw "/4-20 x '/ Hex Hd....
Bracket — Gas VaIVE .......cc.eoiiiiiiiiiiee et 1
Valve — Gas CONLrOl (NAT)....ceiiieiie ittt ettt ettt et e s b e sane e 1
Valve — Gas Control (PRO/BUT).....ccuuiiiiiiieiieiiee ettt 1
Mach. Screw 10-32 X 114 OVal HA. ...c..oiiiiiiiiie e 2
TUDE — FIEX (18 IN. )ittt ettt ettt et e bttt st 1
L1V E= T8 1o o PRSPPI 1
Cap Screw /a=20 X /2 HEX HU....ooo ittt e et e e e e e e e e nnnae e e 2
Orifice — Spud (30 Drill) (NAT) (2000 10 2499 FL.).....cciiiiiiiieiiieece e 1
Orifice — Spud (32 Drill) (NAT) (Sea Level t0 2000 Ft.).......coiieiiiiiiiiieerieeee e 1
Orifice — Spud (34 Drill) (NAT) (3500 10 4499 FL.).....ccoiiiiiiiieiiiecce e 1
Orifice — Spud (35 Drill) (NAT) (2000 t0 4000 FL.).....cciiieiiiieiiieece e 1
Orifice — Spud (36 Drill) (NAT) (4000 t0 8000 FL.).....cceieeiirieiiiicie e 1
Orifice — Spud (37 Drill) (NAT) (8500 t0 10500 FL.)....c.eeveiirieiiiieie e 1
Orifice — Spud (48 Drill) (PRO/BUT) (Sea Level to 2499 Ft) ........ccocviiieiiiiiieiccee e 1
Orifice — Spud (49 Dirill) (PRO/BUT) (2500 t0 4499 FL.) ..c.ooiiiiiiieieieeereeeesee e 1
Orifice — Spud (50 Drill) (PRO/BUT) (4500 t0 7499 FL.) ..ccviiiiiiece e 1
Orifice — Spud (51 Drill) (Sea Level to 2000 FL.)......cccooiiiiiiiiieiie e 1
NOZZIE — PilOt BUIMET ...ttt ettt 1
Self-Tapping Screw 8-32 x /2 Hex Washer Hd., TYPe T ......ceoiiiiiiiiiiiiii e
Ignitor — Flame Detector ............oooviieiiiiieiie e
Burner Assy. (ML-126614, ML-126615, & ML-126616) ..
Burner Assy. (ML-126618 & ML=126619).......ccueiriiriiiiieeieeiie ettt

-23- F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

28-29

17 THRU 26

W\N

GAS PIPING AND FLAME CHAMBER
(CURRENT CONSTRUCTION - WHITE ROGERS USED ON OR AFTER 3/15/05)

F-34608 Rev. C (January 2008) -24 -



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

GAS PIPING AND FLAME CHAMBER

(CURRENT CONSTRUCTION - WHITE ROGERS USED ON OR AFTER 3/15/05)

ILLUS.
PL-57940

©CoO~NOOADWN -

PART NO.

00-423819-00003
00-423828-00006
00-425433-00001
00-424940-00001
00-424940-00002
SD-034-52

00-423820-00001
FP-078-75

SC-113-80

00-424728-00002
00-497269-00001
00-497269-00002
SC-117-60

00-423828-00007
00-424138-00001
SC-113-80

00-010901-00030
00-010901-00032
00-010901-00034
00-010901-00035
00-010901-00036
00-010901-00037
00-010901-00048
00-010901-00049
00-010901-00050
00-010901-00051
00-417879-00001
SD-114-24

NS-044-07

00-424194-00001
00-424135-000G1
00-424195-000G1

NAME OF PART AMT.
Pipe — Weldment Gas INIEt..........oouiiiiii e 1
TUDE — FIEX (B0 IN. ). e 1
L T T O [T PR U PRSPPI 1

Fan — CooliNg (120 V.) ... 1
Fan — CooliNg (230 V.) ..o 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYPe T.....cceeiiiiiieiiieecee e 2

Deflector — Air (ML-126614, ML-126615, & ML-126616)........cccceoveiereeiereeieseeesieeeenee e 1
EIDOW — PiP€ 3/8 X 90 DB\ ...veueeeeeuieieeieesieeieesiesteeiestees et ee st eneestesneesaesneeneeaneeeeaseeneeaneennenneans 2
Cap Screw a=20 X /2 HEX Ha......occviiiieiiiece ettt 2
Bracket — Gas VaAIVE .......cc.ooiiiiiiiie et 1
Valve — Gas Control (NAT).......ooi e 1
Valve — Gas Control (PRO/BUT).....ccuuiiiiiiiieiie ittt sttt 1

Mach. Screw 10-32 X 1'/4 OVal Ha. .....ccuiieiiiie et e e 2
TUDE — FIBX (18 N1 ).t 1
1Y =T a1 o] Lo TSRS 1
Cap Screw a=20 X /2 HEX HA.......cviiiiiiiiece ettt 2
Orifice — Spud (30 Drill) (NAT) (2000 10 2499 Ft.).....cceeieieeiereeiese e 1

Orifice — Spud (32 Drill) (NAT) (Sea Level t0 2000 Ft.).......ccoiiiiiiiiiiiieeieeee e 1
Orifice — Spud (34 Drill) (NAT) (3500 10 4499 F1.)....ccuiiiiiiiieiieiiee et 1
Orifice — Spud (35 Drill) (NAT) (2000 t0 4000 FL.).....cceiieiiiieiiieece e 1
Orifice — Spud (36 Drill) (NAT) (4000 t0 8000 FL.)......ceiveiirieiirieiereeee e 1
Orifice — Spud (37 Drill) (NAT) (8500 t0 10500 Ft.)....c.eeveiirieiiriciee e 1
Orifice — Spud (48 Drill) (PRO/BUT) (Sea Level t0 2499 Ft) ........ccocviieeiieiieecceeeeeeee 1
Orifice — Spud (49 Drill) (PRO/BUT) (2500 to 4499 Ft.) ........

Orifice — Spud (50 Drill) (PRO/BUT) (4500 t0 7499 FL.) ..ceiiiiiiice e 1
Orifice — Spud (51 Drill) (Sea Level to 2000 FL.)......ccciiiiiiiiiieiie e 1
Nozzle — Pilot Burner...........cccoooiiiiiiiiiininn,

Mach. Screw 8-32 x '/2 Phil. Pan Hd....

INUEASSY. 8-32 HEX ...ttt ettt ettt ettt ettt sae et eeniee e
1gNItOr — FIAME DELECION ...t
Burner Assy. (ML-126614, ML-126615, & ML-126616) ..

Burner Assy. (ML-126618 & ML-126619).........cccoiiiiiiiiieiiieee e e

-25- F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

F-34608 Rev. C (January 2008) -26-



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

- 27 - F-34608 Rev. C (January 2008)



DGC/HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

FORM 34608 Rev. C JANUARY 2008 PRINTED IN U.S.A.



